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AlphaBlower (Both Models)
AlpaBlower Parts
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Parts
ITEM PART # DESCRIPTION QTY

1 1900-010 Standard Chute w/ HYD 4 Flaps 1

2 2013-010C Snow Blower, 540 rpm 1

3 2013-010CX Snow Blower, 1000 rpm 1

4 2014-400TP Connection Frame, 3-Point 1

5 0990-300 Cylinder, Hydraulic Tilt 1

6 0994-K Truck Load Chute Kit, Incl. Valve, Hoses, Fittings 1

7 2006-550 Swivel Stopper 1

8 2011-560H Drift Cutter, Right 1

9 2011-560V Drift Cutter, Left 1

10, 11 2012-550 Gauge Wheel Set 1

10 2012-550H Gauge Wheel with Shoe, Right 1

11 2012-550V Gauge Wheel with Shoe, Left 1

12 2012-600KB Gearbox for Front Mounting (Model 33-100-P Only)

13 2013-250H Side Panel, Right 1

14 2013-250V Side Panel, Left 1

Hydraulic Wing Cutting Edge (Optional)

15 2013-700 Wing, Hydraulic, Right 1

16 1292-AC Hydraulic Cylinder 1

MISCELLANEOUS

- L01-125 PTO Shaft (1000 rpm), (For Towing) (Model 33-100-P Only)

- L01-126 Shear Bolt, (For Front Mount) (Model 33-100-P Only)

- L01-127
PTO Shaft (540 rpm) w/overload Clutch For tractors > 200hp 
For 1 3/4”, 6 or 20 splines PTO Stub Shaft on the Tractor Side. 
Please specify when ordering. (Model 33-100-P Only)

(For Towing)
(For Reversing)
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Parts
AlphaBlower (Both Models) (Cont’d)
AlphaBlower Parts (Cont’d)
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Parts
ITEM PART # DESCRIPTION QTY

1 F102-12035 BOLT, HEX, M12 x 35 7

2 F102-12030 BOLT, HEX, M12 x 30 1

3 F312-12 NUT, LOCK, M12 7

4 2013-999B KEY 1

5 0278-097 CLEARING ROD 1

6 2013-350CV AUGER, Left 1

7 2013-501 CUTTING EDGE, LEVEL, 12 x 200 x 1256 2

8 F313-16N NUT, NYLOCK, M16 10

9 F102-16055 BOLT, HEX, M16 x 55 8

10 F113-16050 BOLT, CARRIAGE, M16 x 50, 10.9 10

11 F420-12 WASHER, SPRING, B12 8

12 2013-520 REPLACEABLE EDGE, BLOWER HOUSING 2

13 2013-100B BLOWER HOUSING 1

14 0984-B MOTOR, HYD SWIVEL, SLEW RING 1

15 K99-003 ZERK, GREASE 4

16 0984-510 SLEW RING, Ø500 TOOTHED 1

17 2011-099 GUARD, BEARING 2

18 F312-16 NUT, LOCK, M16 30

19 F102-16035 BOLT, HEX, M16 x 35 4

20 K02-003 BEARING, FLANGED, UCF212 2

21 F102-16050 BOLT, HEX, M16 x 50 8

22 F430-60 RETAINING RING A - 50 x 2 2

23 F312-12 NUT, LOCK, M12 6
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Parts
AlphaBlower (Both Models) (Cont’d)
AlphaBlower Parts (Cont’d)
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Parts
ITEM PART # DESCRIPTION 33-100-P
QTY

1 0984-510 MOTOR, HYD SWIVEL 2

2 F312-12 NUT, LOCK, M12 6

3 F402-13 WASHER, SEATING 2

4 F102-12045 BOLT, HEX, M12 x 45 2

5 2007-835 HANDLE 2

6 2007-838 SLEEVE 2

7 F312-16 NUT, LOCK, M16 30

8 F102-16065 BOLT, HEX, M16 x 65 6

9 F102-12065 BOLT, HEX, M12 x 65 2

10 F460-04 SPRING PIN 6

11 F312-16 NUT, LOCK, M16 4

12 2010-380 GUARD, PTO STUB SHAFT 1

13 2010-385 GUARD, FIXTURES 1

14 F430-60 RETAINING RING, A60 x 2 1

15 2010-255 PRESSURE RING 1

16 K02-011 BEARING, FLANGED, UCF 212 1

17 1279-265 WEAR SHOES 2

18 1279-270 SCREW, ADJUSTMENT 2

19 1279-297 WASHER, SUPPORT 2

20 2010-390 GUARD, AXLE 1
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Parts
AlphaBlower (Both Models) (Cont’d)
AlphaBlower Parts (Cont’d)

ITEM PART # DESCRIPTION 33-100-P
QTY

1 2013-350CH AUGER, RIGHT 1
2 F102-08035 BOLT, HEX, M8 x 35 4
3 F102-16045 BOLT, HEX, M16x45 4
4 F410-08 WASHER, SEATING 4
5 2014-256 WASHER, LOCK 4
6 F312-08 NUT, LOCK, M8 4
7 F423-16 WASHER, FRICTION 4
8 2013-391 GUARD 2

9
L30-027 GEAR BOX 540 RPM 1
L30-028 GEAR BOX 1000 RPM 1

10 2012-253 GUARD, IMPELLER AXLE GASKET 1
11 L04-007 CLAW COUPLING, CURVED TOOTH 1
12 2012-325 KEY 1
13 F312-16 NUT, LOCK, M16 30
14 F102-16040 BOLT, HEX, M16 x 40 4
15 2012-320B IMPELLER AXLE WITH SPLINE 1
16 2011-901 SPACER 2
17 K02-011 BEARING, FLANGED, UCF 212 1
18 2010-255 PRESSURE RING 1
19 F430-60 RETAING RING 1
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Parts
AlphaBlower (Both Models) (Cont’d) 
Auger Axle

ITEM PART # DESCRIPTION QTY

1 2013-351H AUGER SECTION, RIGHT 8

NS 2013-351V AUGER SECTION, LEFT 8

2 2013-355CH AUGER AXLE, RIGHT 1

NS 2013-355CV AUGER AXLE, LEFT 1

3 2013-370H AUGER WING, RIGHT 1

NS 2013-370V AUGER WING, LEFT 1

4 F102-12035 BOLT, HEX, M12 x 35 6

5 F102-16040 BOLT, HEX, M12 x 40 8

6 F102-16050 BOLT, HEX, M16 x 50 12

7 F312-12 NUT, LOCK, M12 6

8 F312-16 NUT, LOCK, M16 20
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Parts
AlphaBlower (Both Models) (Cont’d)
Auger Axle (Cont’d)

ITEM PART # DESCRIPTION QTY

1 2013-360BH AUGER AXLE, RIGHT 1

NS 2013-360VH AUGER AXLE, LEFT 1

2 2013-375C PLATE, FLANGE 1

3 2013-390H CLUTCH, CUT OUT, RIGHT 1

NS 2013-390V CLUTCH, CUT OUT, LEFT 1

4 F102-16070 BOLT, HEX, M16 x 70 4

5 F305-20L NUT, JAM, M20 8

6 F312-16 NUT, LOCK, M16 4

7 K03-22 BEARING, FRICTION 4

8 K14-008 CUP SPRING 32
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Parts
AlphaBlower (Both Models) (Cont’d)
Hydraulic Swivel Motor
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Parts
ITEM PART # DESCRIPTION QTY

1 0984-301C COG WHEEL 1

2 P81058 HOSE, HYDRAULIC 2

3 0984-603 COVER 1

4 0984-604 SLEEVE, SPACER 2

5 0984-605 ENGINE SUPPORT SLEW RING 1

6 F102-08025 BOLT, HEX, M8 x 25 1

7 F102-12100 BOLT, HEX, M12 x 100 2

8 F312-12 NUT, LOCK, M12 2

9 F402-08 WASHER, SEATING 1

10 F410-10 WASHER, SEATING 1

12 P81066 FITTING, ELBOW, #6MJIC-#8MBPP 2

15 H01-033 MOTOR, HYDRAULIC 1

16 F600-001 KEY, SUNK TAPPERED A 8 x 7 x 32 1
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Parts
AlphaBlower (Both Models) (Cont’d)
Deluxe Chute, 4-Stage
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Parts
AlphaBlower (Both Models) (Cont’d)

ITEM PART # DESCRIPTION 33-106-P
QTY

1 0991-016 BOLT, HEX, M24 2
2 1900-040 FLAP 4 1
3 1900-045 FLAP 3 1
4 1900-050 FLAP 2 1
5 1900-055 FLAP 1 1
6 1900-073 ROD 6
7 1900-075 CHUTE 1
8 1900-079 SLEEVE 8
9 1900-080 CHUTE ATTACHMENT 1
10 1900-085 SLEEVE 6
11 1900-086 SLEEVE 6
12 1900-090 GUARD 1
13 1900-140 SLEEVE 2
14 1900-208 HOSE, HYDRAULIC 2
15 1900-210 HOSE, HYDRAULIC 2
16 1900-212 HOSE, HYDRAULIC 2
17 F102-06045 BOLT, HEX, M6 x 45 3
18 F102-06050 BOLT, HEX, M6 x 50 1
19 F102-12030 BOLT, HEX, M12 x 30 2
20 F102-12035 BOLT, HEX, M12 x 35 7
21 F102-12045 BOLT, HEX, M12 x 45 8
22 F102-16045 BOLT, HEX, M16 x 45 2
24 F112-10035 BOLT, CARRIAGE, M10 x 35 - 8.8 6
25 F112-12035 BOLT, CARRIAGE, M12 x 35 - 8.8 2
26 F312-06 NUT, LOCK, M6 1
27 F312-10 NUT, LOCK, M10 6
28 F312-12 NUT, LOCK, M12 28
29 F312-16 NUT, LOCK, M16 4
30 F402-13 WASHER, SEATING, 13 DIN125 26
31 F410-10 WASHER, SEATING, 10 DIN9021 6
32 F430-20 RETAINING RING, A-20 x 1.2 4
33 F611-027 CLAMP, DOUBLE 4
34 F611-028 CLAMP, DOUBLE, UPPER PLATE 4
35 P81053 FITTING, ADAPTER, #6MJIC-16METRIC 4
36 P81052 FITTING, ELBOW, #6MJIC-16METRIC 1
37 P81045 FITTING, TEE, UNION 2
39 H05-016 CYLINDER, HYDRAULIC 2
40 K09-019 FASTENER 2
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Parts
Chute, Telescopic
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Parts
ITEM PART # DESCRIPTION QTY
1 0994-003 BOLT 1
2 0994-020 LOADING SECTION, LOWER 1
3 0994-040 BRACKET, SLIDING 6
4 0994-050 HATCH 1
5 0994-060 ARM, LOCKING 1
6 0994-100 LOADING SECTION, UPPER 1
7 0994-150 DEFLECTOR, ADJUSTABLE 1
8 0994-160 BRACKET 1
9 P81061 HOSE, 1/4 X 118", 4800PSI, #4FJIC-#4FJIC 2
10 P81060 HOSE, 1/4 X 176", 4800PSI, #4FJIC-#4FJIC 1
11 P81059 HOSE, 1/4 X 183", 4800PSI, #4FJIC-#4FJIC 1
12 P81056 HOSE, 1/4 X 48", 4800PSI, #4FJIC-#4FJIC 2
13 P81055 HOSE, 1/4 X 33", 4800PSI, #4FJIC-#4FJIC 4
14 P81057 HOSE, 1/4 X 15-1/4", 4800PSI, #4FJIC-#4FJIC 2
15 F102-06040 BOLT, HEX, M6 x 40 1
16 F102-06080 BOLT, HEX, M6 x 90 1
17 F102-10035 BOLT, HEX, M10 x 35 6
18 F102-10040 BOLT, HEX, M10 x 40 2
19 F102-12035 BOLT, HEX, M12 x 35 1
20 F102-12040 BOLT, HEX, M12 x 40 2
21 F111-06045 BOLT, CARRIAGE, M6 x 45 1
22 F173-08016 SCREW, FLAT, INT. HEX 18
23 F302-10 NUT, LOCK, M10 4
24 F312-06 NUT, LOCK, M6 2
25 F312-08 NUT, LOCK, M8 18
26 F312-10 NUT, LOCK, M10 6
27 F312-12 NUT, LOCK, M12 8
28 F430-16 RETAING RING 2
29 F430-20 RETAING RING 4
30 F430-25 RETAING RING 2
31 F471-12 CLIP 1
32 F611-027 CLAMP, DOUBLE 8
33 F611-028 CLAMP, DOUBLE, UPPER PLATE 4
34 P81065 FITTING, ADAPTER, #4MJIC-#4MBP (3820-04-04) 4
35 P81052 FITTING, ELBOW, #6MJIC-16METRIC 4
36 G01-103 FITTING, TEE, 90 DEG. 1/4” BSP/BSPT/BSP 4
37 P81064 FITTING, ELBOW, #4MJIC-#4MBPP (3801-04-04) 4
39 H05-011 CYLINDER, HYDRAULIC 2
40 H05-021 CYLINDER 2
41 K05-008 ROD EYE 2
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Parts
AlphaBlower (Both Models) (Cont’d)
Chute, Hydraulic Tilt

ITEM PART # DESCRIPTION 33-106-P
QTY

1 1900-200 Hose, Hydraulic 2

2 1900-205 Hose, Hydraulic 2

3 1900-206 Hose, Hydraulic 2

4 F102-06080 Bolt, Hex 1

5 F312-06 Nut, Locking 1

6 F430-16 Retaining Ring 2

7 F611-027 Clamp, Double 1

8 G01-076 Fitting 4

9 G01-080 Fitting 2

10 G01-091 Fitting, Tee 2

11 G50-062 Gasket, Steel / Rubber 4

12 H05-011 Cylinder, Hydraulic 2

13 K05-008 Piston, Rod End 2
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Parts
AlphaBlower (Both Models) (Cont’d)
Chute, Swivel Stopper

ITEM PART # DESCRIPTION QTY

1 0984-551 Bracket 1

2 0984-552 Bracket 1

3 F102-10035 Bolt, Hex, M10 x 35 2

4 F169-12030 Bolt, Socket Head, M12 x30 3

5 F302-06 Nut, Hex, M6 4

6 F312-10 Nut, Locking, M10 2

7 F402-10 Washer, Seating, 10.5 DIN125 4

8 F420-12 Washer, Seating, B12 3

9 K08-023 Rubber Damper 2
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Parts
AlphaBlower (Both Models) (Cont’d)
Three-Point, Connection Frame

8

15

14

310

12

2

6

13

1

5

4

13

9

7

11
22 AlphaBlower Parts Manual



Parts
ITEM PART # DESCRIPTION QTY

1 0859 Bolt, Top Link Cat. 2 1

2 1290-095 Bolt, Support Jack 1

3 2011-098 Bracket 1

4 2012-440 Coupling Pin 1

5 2014-400C Connection Frame, 3-Point, Welded 1

6 2014-420 Support, Jack 1

7 2110-020 Pin, (3 point frame, bottom, rear) 2

8 F102-08080 Bolt, Hex, M8 x 80 1

9 F102-10055 Bolt, Hex, M10 x 55 4

10 F312-08 Nut, Locking, M8 1

11 F312-10 Nut, Locking, M10 4

12 F470-05 Pin, Ring 5 NS 555 1

13 F470-10 Pin, Ring 10 NS 555 2

14 F611-012 Clamp, Double 2

15 F611-013 Clamp, Double, Upper Plate 1
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Parts
AlphaBlower (Both Models) (Cont’d)
Blower Mount Assembly
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Parts
ITEM PART # DESCRIPTION QTY

1 P60043                BOLT, HEX, 5/16-18 X 1” ZINC, GRADE 5 1

2 P60047                NUT, NYLOCK,3/8”-16, ZINC GRADE 8 2

3 P60235                BOLT, HEX, 3/8 X 2” YELLOW ZINC, GRADE 8 2

4 P91501                BLOWER GUARD 1

5 P91503                PIN, HYDRAULIC BLOWER MOUNT 1

6 P91504                NUT, WELD, 5/16-18, ROUND BASE 1

7 P91500           MOUNT, HYDRAULIC ALPHABLOWER ADAPTER FRAME 
FOR WHEEL LOADER 1

8 2013-HY02       BRACKET, MOTOR MOUNT 1
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Parts
AlphaBlower (Model 33-100-H)
Hydraulic Manifold, Motor

1 2

3

3556
655

7

7

88

4

26 AlphaBlower Parts Manual



Parts
ITEM PART # DESCRIPTION QTY

P30118 MANIFOLD ASSY WITH FITTINGS (includes items 1-8)

1 P38232 CARTRIDGE, CHECK VALVE 1

2 P38229 CARTRIDGE, RELIEF VALVE DIFFERENTIAL 100-1500 PSI 1

3 N/A PLUG, SAE-8 HEX HEAD 2

4 P38228 SPOOL VALVE, (Torque to 70 FT. LBS) 1

5 P38231 COIL, P SERIES, 12 VDC, DEUTSCH 4

6 P38230 CARTRIDGE, SOLENOID, 4W3P TANDEM CENTER 2

7 N/A PLUG, SAE-6, HEX HEAD 4

8 N/A O-RING, BUNA N 90 DURO -219 2

1000180 HYDRAULIC MOTOR ASSEMBLY (not shown) 1
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Parts
Wireless Controls

ITEM PART # DESCRIPTION QTY

P81210 WIRELESS CONTROLS KIT, (includes items 1-5) 1

1 P81017 MAGNETIC CHARGER PAD 1

2 P81015 TRANSMITTER, 8 BUTTON 1

3 P31231 POWER HARNESS, BLOWER SIDE, 96” 1

4 P81016 RECEIVER 1

5 P81018 DECAL, OVERLAY, SNOWBLOWER 1

NS P31226 POWER HARNESS, MACHINE SIDE, 384” 1

2

1

2

4

5
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Parts
Decal Identification (Both Models)

PART # DESCRIPTION QTY

DC121 DECAL, PTO 1000 RPM 1

DC122 DECAL, PTO 540 RPM 1

DC120 DECAL, OIL 2

DC119 DECAL, GREASE POINT 4

DC125 DECAL, CAUTION HYDRAULICS 1

DC124 DECAL, READ MANUAL 1

DC126 DECAL, STAY CLEAR 1

DC123 DECAL, CRUSH HAZARD 2

DC127 DECAL, 3 in 1 WARNING 1

DC28 DECAL, SNOWWOLF 1

DC29 DECAL, WOLHEAD 1

SWSN DECAL, SERIAL # 1

DC115 33-100-H 1

DC116 33-100-P 1
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Parts
Options (Both Models)
Side Panels

ITEM PART # DESCRIPTION QTY

1
2011-270H Cutting Edge, Right, w/ HW 1

2011-270V Cutting Edge, Left, w/ HW 1

2
2013-260H Plate, Right Side 1

2013-260V Plate, Left Side 1

3 F102-16040 Bolt, Hex, M16 x 40 10

4 F102-16045 Bolt, Hex, M16 x 45 2

5 F102-16055 Bolt, Hex, M16 x 55 1

6 F312-16 Nut, Locking, M16 13

3

2

3

1

6
55

6
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3
3

2

3

1
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Parts
Options (Both Models) (Cont’d)
Drift Cutter

ITEM PART # DESCRIPTION QTY

1 2011-561V Drift Cutter, Top, Plate, Left 1

NS 2011-561H Drift Cutter, Top, Plate, Right 1

2 2011-564 Bracket 1

3 2011-565V Supporting Rod, Left 1

NS 2011-565H Supporting Rod, Right 1

4 F102-12055 Bolt, Hex, M12 x55 2

5 F102-16040 Bolt, Hex, M16 x 40 5

6 F312-12 Nut, Locking, M12 2

7 F312-16 Nut, Locking, M16 5

Optional

NS 2011-560H Drift Cutter, Top, Plate, Right 1

NS 2011-560V Drift Cutter, Top, Plate, Left 1

5

7
6

3

5
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7
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Parts
Options (Both Models) (Cont’d)
Gauge Wheels (Foam Filled)
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4

7
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Parts
ITEM PART # DESCRIPTION QTY

2012-550 Gauge Wheels. Set with 2 Wheels - 1 x 2012-550H
                                                          - 1 x 2012-550V

1-6 2012-550V Gauge Wheel, Left 1

1 2012-560V Wheel Bracket, Left 1

2 K07-034 Axle no. 21 1

3 K07-039 Wheel 6.00 x 9” PR10, Truck Wheel 1

4 2012-550H Gauge Wheel, Right, (includes items 2, 3, 6, 7 & 8) 1

5 2012-560H Wheel Bracket, Right 1

6 R91-036L Product Label 1

7 R91-164 Decal, “Caution Split Rim” 1

8 R91-221 Decal, “Important! Air Pressure” 1

K07-03401 Axle Cup 1
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Parts
Options (Model 33-100-P)
Gearbox, Front Mounting

28
25

26
27

11

15

19

21

17

24
16

22

13

20

20

18

2023
12

1

L

N

7

9
8

6

3

5

2

10
14

4

31

29

30

32
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Parts
ITEM PART # DESCRIPTION QTY

1 2012-612 LOCKING SLEEVE 1
2 2012-613 WASHER, LOCK 1
3 2012-614 LOCKING FLANGE 1
4 2012-615 AXLE GUARD FIXTURE 1
5 2012-617 DRILLING TEMPLATE 1
6 2012-620 SAFETY BOLT 1
7 2014-164 BRACKET 2
8 2014-840 BRACKET, GEAR BOX 1
9 2014-845 PLATE, SUPPORT 2
10 F102-12020 BOLT, HEX, M12 x 20 1
11 F102-12130 BOLT, HEX, M12 x 130 1
12 F102-16040 BOLT, HEX, M16 x 40 4
13 F102-16050 BOLT, HEX, M16 x 50 4
14 F169-06020 BOLT, SOCKET HEAD, M6 x 20 4
15 F169-08035 BOLT, SOCKET HEAD, M8 x 35 4
16 F169-10060 BOLT, SOCKET HEAD, M10 x 60 11
17 F179-06020 SCREW, SET, M6 x 20 2
18 F312-16 NUT, LOCKING, M16 4
19 F402-06 WASHER, SEATING, 6.5 DIN125 4
20 F402-17A WASHER, SEATING, 17/40 x 6 12
21 F420-06 WASHER, SPRING, B6 4
22 F420-10 WASHER, SPRING, B10 11
23 F420-16 WASHER, SPRING, B16 4
24 F460-03 PIN, SPRING 3
25 G01-108 PLUG, M18 x 1,5 W/ GASKET 1
26 G51-1701 O-RING, 17.86 x 2.62 1
27 K99-022  ZERK, GREASE STRAIGHT 1
28 L30-023 GEAR BOX 1
29 R91-036L PRODUCT LABEL 1
30 R91-037e DECAL, 1000 RPM 1
31 R91-093 DECAL, OIL REFILL 1
32 R91-125 DECAL, LUBRICATION 1
NS L01-125 PTO SHAFT 1
NS R91-171 DECAL, MOUNT AIRING PLUG 1
- R04-0022 GEAR OIL 0.24 gal
L L30-020270 PLUG, AIRING (included in L30-023 Gear Box) 1
N - PLUG, LEVEL (included in L30-023 Gear Box) 1
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Options (Cont’d)
Wing Kit

11

6

16

19

10 15

2

7

18

25
29

23

3
24

28

26

14

31 18
30

19

17

19

12

9

1317

4
5

1

17
8

20

21 27

17

20

22

A

Detail A
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Parts
ITEM PART # DESCRIPTION QTY

1 0859 PIN, WING (base end) 1
2 0995-464M HYDRAULIC HOSE 3/8” x 4000 R/V 2
3 1252-289 HYDRAULIC HOSE 1/2” x 750 R/V 2
4 1292-AC HYDRAULIC CYLINDER 1
5  2013-701 SHIMS 2
6 2013-710 WING, REAR 1
7 2013-720 WING, FRONT 1
8 2013-730 CYLINDER BRACKET 1
9 2013-735 PIN, WING (rod end) 1
10 2013-745 SLEEVE 2
11 2013-750 PIN, WING (wing hinge) 1
12 2013-760 CUTTING EDGE (wing bottom) 1
13 2013-770 STOPPER 1
14 F102-08025 BOLT, HEX, M8 x 25 2
15 F102-08090 BOLT, HEX, M8 x 90 2
16 F102-16040 BOLT, HEX, M16 x 40 4
17 F102-16050 BOLT, HEX, M16 x 50 10
18 F312-08 NUT, LOCKING, M8 4
19 F312-16 NUT, LOCKING, M16 14
20 F470-10 RING PIN, 10 NS 555 2
21 G01-007 FITTING, TRANSITION, 1/2” R-1/4” R Innv. 2
22 G01-008 FITTING, TRANSITION, 3/8” R-1/2” R 2
23 G01-012 FITTING, HEXAGON, 1/2” R 2
24 G01-066 FITTING, TRANSITION, M18 x 1,5-1/2” R 1
25 G01-079 PLUG 1/4” BSP w/FLANGE AND GASKET 2
26 G50-052 STEEL / RUBBER GASKET for 1/2” BSP 5
27 G50-056 STEEL / RUBBER GASKET for 1/4” BSP 2
28 G50-065 STEEL / RUBBER GASKET for M18 1
29 H02-079 PRESSURE RELIEF VALVE 1/2” 1
30 H05-005 ACCUMULATOR 0,7 LITRE 1
31 H05-020 CLAMP 1
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